) )




(O NEAHE

5 THH S S0 2R Description # g & i
] GCOI0T ————- LW — —— — ———_"head cose —— — ——— e 1

2 60207 ———— - HERE ——— ———— e cylindrical baseboord ————— .. 1

3 S — — ——- nxgd ———— ———— body screw———— — 4 M40 BEXAAR
4 RN i P | oo bl o 17 SRR P S, i _J .

5 e B S o T it | S— AL S

6 GKN7 ———— —_— — e washel — e 4312

7 Gsiie ————- g —————— SCIeW ————n— : 4 M12x80 BHAMAR
8 65208 ————— 1 —————— cover plote—m —— ———— . .

9 65103 ————— #LEHH] — — — ———— -~ screw —. — - 2 — o MBX12  HAB

10 CS12410 s HBEYHE] — — — — —— SCTeW ——. ——2 — — M6x12 BH#x-20
1 60108 ————- HPBE%E — — — stitch .cover plate .

12 GK248 — — — —— HEBRIE —— stitch spacing plate — —2

O T AW ——————— small oil seql ————. /

14 6X106 — ————. L e —— threading screw —— ]

15 G0 xEER — — —— — SRS back cover —— — e ST 1

16 65159 —————- NXGERBT —— — R — back cover screw — : —f—— M5x8  Bik-20
17 GCO244—— — — — BEE— —_— Qi DX COVET — i cmnis iuiin

18 GLOI2S —— o W — il BOX e g

19 6513416 — ———- hegy —— oil box screw —. e, M6x16 BEARAR
20 6512206 — — — —- BHEZEHHFBY — — — — — — SCTEW —— e 1 Méx6  BEA-20
21 600123 —————— HgEHF —— ——— locking toblets — — e SRS 1

22 6O — — e —  REHHPE —— — — — — thread take-up lever quord — ———— 1

23 ceon? ————— a0 —— —————— side cover —— . __ S S 1

24 K212 — —o— —. IZAg —— BIOPR oo 1

25 GCO11S — o — - face plote —— . )

26 GSI44-—~ --------- mﬁ‘ﬂ —_— f— —— S5Crew N e i R i s 3__‘___'_“513 Efk—%0
27 GSlagalilesie 0 MEE‘,‘I S0 P e, S SO <0, U PN SETEN —o ot i i e e, R ? — . M6x25 Eifk-30
28 6K208 ————— AlstE — — —~ arc needle plote ——— et il |

29 65103 ———— — #R, Ak (EER)QT— — — — screw —. ol SR sl

30 CK204 ————— AR (E#&) — ————.— connection boord — —— 1

3 cCOt————— I —— ———_ block ———. 1




) LAk

—
—

(




(Z) L5k

e Bopp e EHLH Description o g ¥

1 6C020) — — — itH#H — ————  needle bar crank =

2 G010 ——— P ————— upper shaft bushing front ———— e}

3 6€0203 — — — EWARELE ———  presser foot lift cam 1

4 60108 ——— ©#% —————  upper shaft bushing midst - 1

5 GT10} — —— #HAR ———— —  upper feed tam —. 1

6 cC0206 ——— t# ———— —  upper shaoft ——mm———-vo—— — 1

7 60107 ——— EREY — e —  upper shaft bushing rear ——— e |

8 L B e e ey

9 6X107 ——— iRB@ERE —— — —  needle bar crank arm pin ——————

10 6513516 -——  itHiRE ———  SCrew —— | —_NBxI6  BEARAA
ki GR220 ——— §EHE ———— —  oil felt for bushing-—— — 3

12 6513520 -—— RiRygEEs] ———  screw : — ] ——NBX20 BHEAAAR
13 6S10312——— WEgy ———— screw -~ ? MSx12  %k-30
1% GSH514——— RERBT ——— —  upper shaft screw - — 2 NBx14  EAAAR
15 GS10410——— OR¥EREY ———— —  screw — ————— — 2 ——M6x10  EX-FO
16 GRIY ——— NG ———— —  upper shaft key - —_—— 1

17 CRisg ——— Rk ——— RN | e ——— 1

18 68103 e R%2&] ——— —  sCcrew =i 14




) At s At

(=




(=) 51#, ik

5 | 2 H/# 5 T # 2 B Description By -~
1 G108 —.—.— I o R S e I B S i i i )

3 Y2 ——— R~ e needle — 1

4 GSH1205 ——— WU ———— ——  sCrew : ———e—e— e ) ——MAX5 EXRAR
5 e e i LHE— — upper bushing — —_——

6 65152 ———— it HE®RS. — — ———  screw — — 2 -— Mb6x6 IR0

7 60113 ———— it THE -~—————  fower bushing — —1

8 GHI8 ———— ¥ -————— needle bar connecting ————— a

9 6S165 ———— it ERd g -———— —  screw — 2 - — MBxixI0 %5-%0
.. CESHE it Ty SR - -

11 G~ kg —————— thread take-up lever connection- —— —1

12 e L e e ~——  thread take—up lever - 1

13 6X109 ——— — REEW] e ~—-— threod picking rod rivet ————— 1

14 GX141 ——— — REbRG] ———— —  screw - ——1

15 65106 ——— — REBEHHEE] ——— —  SCrEW — — i P MBX8 EARD
16 ) e hhE — : thread take-up crank o]

WY GBI —ririer R small connecting red —————— 1

18 6CO318 ———  EHEH —————— ball bearing rail —-————— —_—1

19 Gatoa2) ——m AATUS] ————— screw — ——— 2 - M6x20 BiARAA
20 BUAES =i —  HRERWEH -————  roller — T

A < pe—— HFARE —————  pin P e 1 1

22 607 ————  HHERRRE ———— |- S

23 6R275 ————  HEHHEGHLE — — —. Ll e Mo, = AP S S




10

(W) F#EHas




(o) by An

s |THAS TR BB Description # u & i

1 CH IS s~ REPHAR———- front crank ————— —. N

2 60122 ———- EEPUNNE— — - front shaft bushing — - 1

3 g 11 P — walking foot shaft — Rk

4 6H140 ———- BENGBR———- back cronk ——m— o 1

5 60120 — ——- PEHEHE— — —- back shaft bushing of swinging pressing foot 1

6 GH1253———~ EEMAEF———- connecting rod —. - s ]

7 62300 ———- EEM#H ———- walking foot rod - — 1

8 CH148 ———- REBXHH——— - fork—-rod of swinging pressing o 1

9 EX123 it REMXEHAE ——— pin ——— e e 3

10 BHIA0 ———- EEMER — ——- conncting rod of swinging pressmg foot ——. 1

11 65180 s XEFERGT] ——— screw —— — e .

12 M EHD ———omi EEW ———— - walking foot ————————— e

13 GR301 ———- RERNSH ———- quide — e 1

14 GRID ———- REM@ERIE — — presser dar holder |

15 65183 ———- HEMERT ——— SCreW e i ) 1

16 GL183 ———- EEPEERTHE —— presser adjustmg BETRW — i 1

17 GW200 ———- REWBEANE — — presser spring — — —ee— e gt s RIS

18 bl = BRI —————— Présser DOr — — i e 1

19 GO i BORRERN — v SEFEN i i s it e A 4 — — N6x20 Bf%-30
20 65184 ———- REMAEFERE —- conncting rod screw — — —— ————— ]

21 6C0421 ——— REMXEHEHEE]—- nut —— — — — — —_— 1 M10x1

22 6510412 ——— PZERURERT — — screw —— —— - — 5 ———.MBX12 Fx-70
23 6513420 ———— REBEGHREYT —— screw ————— D _MEx20 REXAAR
24 6302 ———~ ZENNSR———- metdl —— — — s

25 Ut ——— ~ BBl i PUBREE e e i — 1

26 e REBERT——— strew ——— o 1

27 U9 ———- BREEER ———- crakn slide block — — — —_—

28 U120 ———- REBAREE — — — screw of slide block of pressmg foot—~v—~-— 1

29 65153 ———- PERZSEY —— — screw ———— bk S 1

30 GU130 ———- EEMSAL———- cushion — —— P E _

31 6512312 ——— EEWET] ———— screw — —. froes e - 1 e N5K12 BEX-20
52 CL104 — ——- BENEHE — — TR RS .. 5 i N T

33 CL106 ———- BNy ————. AUt —— L .  JEE— S

34 GC0434 ——— BRAGHRE — —— wosher — > el ae

35 6512522 ——~ BEMSY¥EHT —— screw — - 2 M5X22 Bfi%~20

11






( 1)1

¥ EHER

75 BA#5] 48k | Descriplion gl g i  [3s [Bans] 2hsk [ Descripion [yal 2 3
¥ GHIZS - feslifork ———cl= 25 GR206 #®HE — — stitch support — — 1

2 E-09 pOMB —- E-shaped snap spring— 26 {;51342@13.'{:ﬁgﬂg’;]__fﬂs’[ening Serew——. {

3 GH150 ##this — — feeding crank ——. 4 27T 5167 HEED{E — centrol axle of stitch support — 1

4 GX130 #EHéEw—— feeding cronk axle—. j 28 GS13420 HEEPLWRE-screw — — ———. | — M6x20 BEXRAR
5 GS13418 F#4thiR RE @3] lecding cronk-fostening screw.— | 29 GL105 FRERGAGE-nut —— — —— 7 uion
6 G130 Hx@w —— feeding shaft ——_ 1 30 GW303 $HEEBHME— reset spring of stitch suppoct—- 1

/7 GR350 EHWHE — — feeding shaft.retainer ring_3 31 ¢cosn HEEREH—- stitch adjusting scre-—bén—1

8  GS11305 kM HERL—screw —_— 2—M5x5  EARAM 32 GW210 stEREHE— stiteh requlating spring — |

9 G0140 #HuHE ——Tfeeding shaft sleeve—! 33 GW209 HEBEEF— stitch screw sleeve leof—-- 1

10 GS11410 3@ WEWS—shaft sleeve screw— 2—M6x10 TXAAR |34 (7131 #ERME —- stitch spacing sleeve — — 1

11 GS300 - FH4 wiesg—oxial screw ———.4 35 7132 SHBEBEE_ _stitch odjusting screw steeve_. 1

12 GR35 &F4 1B ——retainer ring ——— 1 36 GKS247 itEFHE — — stitch handle ball — - {

13 6511305 faF s p3BTE%—retainer ring screw— 2—M55  fimim 37 (S166 FREEE— screw st

14 00141 {4F% HE— — lifting tooth axle steeve — | 38 GH126 itE@HF——- stitch connecting rod—1

15 67131 @54 ———lifting tooth axle —- {

16 GR354 EHNEH — —feeding small connecting bor-

17 GR355 F2Sm#Ki— — tooth stond guided boare —1

18 GS12308F 250K BT— screw — ———— 2 —N58 BEA-70

19 GM110 FHF — — —feeding tooth — —.

20 (S12308FHF YE@BT—fastening screw —— | — M58 BEA-30

21 6S302 EHMEFGA— screw —————- |

22 65301 laFHEHT — —screw ———— — 1

23 GRASZ G¥ e tooth stond.—e—i . 4

24 GL102 FHABFEE— Ut —— —— M6

13



(7~) EAF. EMABAH

14



A A ERHRAH

F 5 FHh A5 T H 2 B Description | § iF
1 GH14] ——— — EHARMOHE ——— — pressing foot front crank -—- 1

2 60127 — ——— EWARMEEE ——— pressing foot lifting shaft front sleeve-—— 1

3 62122 ——— — EBARE ———— — pressing foot lifting shaft-———— . — 1

4 60126 ———— ENRUEHE— — — pressing foot lifting shaft back sleeve -—— 1

5 CH146 — ——— FEWABBEZE®HE —— — pressing foot lifting adjusting back crank — 1

6 GD0606——— — EBARBLREF ——— com pressing foot lifting connecting rod—— 1

7 65150 ——— —  Wfigy ————— SCrEw . -—— — ——— ]

8 6L108 ———— @Ye§ ———— R . G

9 62200 ——— — [ —————— presser bar : —_———— 1

10 cM104 ———— [ —————— presser foot ——————— 1

1 6S182 ——— —  BHEER] ———— SCIEW -~ e o e i

12 6L1gl ———— EHuEeInieg ——— it -——————— ot e e 1

13 w2001 ———— EH¥E-————— spring. presswe bar —— i — 1

14 6R304 ——— —  EHEfAR ———— — positioning block of pressing rod .———— 1

15 60128 ———— EFTHE ———— — pressing rod lower bushing — 1

16 GH150 ———— EFARER -——— -—— pressing foot lifting rocking board — — —— 1

17 CHHl ———— EFARIEF———— pressing foot lifting small connecting rod — 1

18 6S180 ——— — BRAEREY———— screw ————— — — 2

19 BLIIE e BERE ami e Tl e R i O s M

20 GS181 ———— FHRERE] — — —— BOTON i i s e e 1

21 6S10514 -———  [EHEHE] ———— o B — 2 — MBxix14 EXAD
22 6510508 -——— EHTHER]———— SCTew ——— ENTREISREN . T " g T
23 6514412 - —— — W& ————— screw ———— 1 —MBXI2  y7p
24 GR245 —— —— @figI28 — — —— washer: P | — ¢8

25 6510412 »———  HRWUNEHERY] — — — screw — —— — — e — 2 — NBXI2  EXHD
26 6513420 ——— HiGHRAXERT-— — — screw — ——— — 2 — M6x20 BUXRAM

15



16



(£ Fdn

FS 36435 2 # & B Description e | 3 &

1 ON116 ——— K — bebbin ——m——————— 1

2 GNHZ/B el G —— pendulum bobbin ————— —— 1

5 GN118 ——— {f§ —-—————- bobbin bed cover ——————. 1

4 GR258 — —— B e pendulum bobbin !wpport———— ------ 1

5 6X124 — —— #Byg ————— — pendulum bobbin support pin ——— 1 —— g3x18 H#

6  OR260 ——— THiE —————— bottom axle sleeve —-————— 1

7 GR259 ——— TFTHHB —————— bottom axle retaining ring ———— 1

8 GW250 ——— KAEE —————— bobbin bed cover spring— ———.— 1

9 6N110 ——— §f ——————— pobbjn bed —— : —_—

10 6N ~——— LB ——————— bobbin bed ring —— — ————._

1 GWINS ——— LFBYE —— ——— - bobbin bed ring spring —————— 4

12 GK300 ——— #klkkF —————— bobbin bed washer — -

1y eI ——— 7 ——————— bottom dgile ~—— st 1

4 GLI0Y ——— PRHPLAEE ————— nut —— — e ) e M1

5 65175 ——— RUPLHE ————— sleeve — ————e

16 GHI31 ——— 24 — — swinging axle ———— .

17 GLI0§ ——— ABHiEHEEE ————- big connecting bor nut — t M10x1

18  GS174 ——— B4 —————- central axie of swinging axie——— 1

19 GH129/3 —— X#f —————— big connecting bor — — ——— . 1

20 GS166 ——— XEFEHRT ————- big connecting bar screw ————

21 GU109 ——— RHRfp ——— ——— sliding block — — —— ———.—. 1

22 GUI0B ——— Bpef —————— slider screw pole —— ————.— 1

25 COH124 ——— Taff —————— bottom axle crank ———- ~——~ 1

24 6L105 ——— Bned ———— —-— sliding block nyt —————— —— ] —— W10x1

25 GX124 ——— THBERE —————- pin ———— — - e —— 94422

26 GS114 ——— THOWEE ————— screw ————— e | —— M6x0.75 %x-3D
27 GUNMY ——— RUARLE —— ——— sliding block washer ——— e | —— g4

28 (S212 ——— BR@imI ———— ~— sliding block screw ——————. 1 — = M4x0.7x10

29 67109 ——— HESAH —————- P e 1 == 9220 i@

30 6S12104 —— KEAAEEE] ———— SCrew —— —— e ) — - 34 Bitk-20
31 GK24 ——— HFA —— ———— bobbin €0se MRGE ~—somsmmicaniimsiis !

32 65132 ——— BEEI — — bobbin bed ———————— — 2

33 6Ny ——— pEYeRy] ———— — SLrEw i e 2 —- M5x5 EARAR
34 65156 ——— AWM ————— screw ——— e ) - NSKBKIE HA-%0

17



(A) ki, BRAH

18



() X, Bk H

Fs | 24/HB 5 TH2EH Description By g

1 GCOBl ——— %% - : threading device ——oe e 1

2 6L208 ——— preE - ——— ——  nut 1

3 62126 — —— R%E®] - ——— screw tension threading -——— — 1 ——

4 CK123 ——— %%k ———t————  fension plate -—— 2

5 62127 ——— g -——— ——  SCrew —— : —_— 1

6 6K232 ——— 7 (R ———  thread releasing piute R —

7 CWNS ———  X%% -———— ——  spring tension threading — 1

8 GLS204 -——  x4€8 oy nut tension threading e 2 —~—M6x0.75

9 GCOBOY -—— HHKE - . thread-passing support - | —

10 GCO810 - —— Q%FE - ———— thread-passing support bushing 1

1 GKS107 - —— ph#E - — ——— —  thread-passing quard seqt ———— | ——

12 CKS208 -——  j[i®E - - thread-passing guard pin ————. — ] ——

13 GKS209 ——  Wh#Hg -———— —  clock nut —. ] —— M35

14 6COB14 - ——  pEHE -———— —  thread take-up torsiomal —— — 4 ___

15 CK233 — e — kg ———— thread-passing plote — — — ——. y Jen—

16 6K234 ——— d4RHE -—— ——— thread-passing wheel felt washer 2

17 GP102 —— — @R —m—— . —  thread-passing wheel —— — —. 1

18 GCO818 - ——  pug -— —— ——  thread take-up spring - ——. 1

19 GCO819 - —— 4@ -—— e Tinger cottroller thiegd — o | ——

20 6512308 —— PHERYEET— — — — —  screw — S —— | —— M56 @i{tx~20
-2 CCO82——— it -————. —  stick —— —_— 1

22 GSM306 —— HEEEH-—————  screy ——— s s ) ——MSG  EARA




20

(A BERAH

12




() leERAH

Ee |2pape L I A Description A & i

1 GH151 . — — —— EFRRAOR - — — presser bor lift cam ———— —_—

7 GR35 s — BEMRFH - —— .—.— presser spanner body —— s, ™

3 GH152- ——— — EBRAMEH - — — — — foot- control lifting front lever.—._

4 o090t — . sEWME - ———_—  front draw bar — __ et s~

5 GH153. — ——. — EBRAGHHR - ——— —  foot- control lifting back lever -—— 1

6 GW300- — — —— PFUF¥R ~-———— Dback lever spring ——e— i

7 6CO90 — ——— KEWEHF -——— —  back draw bar —— 1

8 GO0 ———— ffEwE® ————— lifting zipper finger — 2

9 6D0912 ——— — EBRANE -———— —  foot- control lifting zipper ~——— !

10 111 | R— s PR et andn, foot-pedal — —. 1

" GD0920 ———. = JAE R e —  pedal axle seat — — 2

12 (0 K Y . . — LEREFE®T - — i B e e s i R 1

13 GS188. — — —. — REHiesd -———— —  hinge screw —————— ———— - —WN8h6  EHA-%0
14 65187 - ———— WEAMERT . .. front lever oxle position screw . 1 __ygax0  sA
15 GS189 - — ——. — EBUKW®RT—————  back lever axle position screw —— 1 ——ysxixi6 (k) XB-%20
16 GSTNEY . — WENVRY] - — — — spring fixing screw — ] -— N6x25 Bi#A-30
17 6S14520 - —— —  WER WEQH———— pedal axle seat screw ————— 2 -— MB20  %&H
18 GL205-—— —— HERWEL] § -— —— pedal axle seat screw nut ——— — 2-— M8

21



/ = :
) /\I/ \ ) / ma.. :

22



() HIRBH

EIEXYE 2 4 3 B Description i s 1
i GKR22! —..— — 48§ board 1

2 GKR193/6 -— fxa4#s — s — machine frame components 1 LM
3 GKR182 —— AR  —— ———  big footstep taitptl 5 1

4 GKR183 —— N ——— -  small footstep.—. o oo s S R—— i ]

5 L A L e SR T big footstep axle — — : ponai 1

6 GKX130 -—— hEEH —— i small footstep axle 1

7 GKR184 -— hRWE - — footstep axle seat ————— — 4

8 GKS110 -— BREWE®Y] —-————— footstep axle seat screw 4 —— MBx20 EFD 88
9 GKRI116  -— ®BAEATHR —— — ——— electric motor clutch bottom draw bar -—— 1

b L gt U R+ R o -1 L N SR TS oy

T GKR118  -— eESLER — — electric motor clutch upper draw bar ——— 1

17 GKR112 -— AMEREF——————— small footstep lever . . SERPERNE

15 GDO91 RPN — lifting zipper finger : ; 2

14 GD0912 -— EPRANE ———— presser lifting zipper ——mnwuu—

15 GKR118 -— EBRHLHEF - —— — ——  presser lifting upper draw bor-— —

16 GKS120  -— pramgy ————— frame connecting screw -——————— 14 __ w65 445
W GKR122 -— NPEEEE ———— ——  fome connecting flat cushiop —————— 14 -~ W10

18 GKL123 -— firEges - — — 17 (P — : 14 — @10

19 GBS114 e BEARE i wooden screw —.— . _ . s .

20 M1014 cim— BB e .—  thregd stand ————— . oo - 1 B




	4
	5
	6
	7
	8
	9
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23

